Lo Corporate Office & Factory
8, Hwajeonsandan 5-ro, Gangseo-Gu,
Busan, South Korea 618-280
C.u. r po ra t | on www.hasmecarp.com

Test Report
No. HSTR160225-01
Feb. 25, 2016
; PO NO,
CUSTOMER HSME Russia PO NO. NIA,
PROJECT NAME PROJECT NO.
HAIBAHIME NPOEKTA ) MpoekT Me. L
' MATERIAL
ITEM NAME Relief Valve MATEPMAN 58316
TEST RESULT
LEAKAGE TEST CRACKING & RESEAL PRESSURE TEST

m MITROGEM| o AIR o WATER o OIL a MITROGEM | o AIR o WATER o OIL
Test Pressure : 100 bar Test Pressure : Setting Pressure: 120 bar
Test Temperature ; =60 °“C Test Temperature @ -60 °C
Holding Time : 8 Hrs Holding Time © N/A

Result : ACCEPT

Result : ACCEPT (Cracking: 118 bar, Reseal: 107 bar (91%))

Test Bench: Bench Sketch;

1. Item
Mo. | Description & Part No. Q' ty FRESSIRE GADGE
Her | Ommcanwe W Part No. QT T TR

1 VRE Series Relief Valve 1 *
IVRE-ABT-RS4-55 e

2 Pressure Gauge
- Range : 0~34.323 Mpa

- Seral Mo, : P131203-3 LW TENPERATURE RATH
- Calibration Date : 2016.12.23 T
I ACCOMILATOR
PEESSIRE PIOWP
Mota:

1. VMisual Inspection ; GOOD

SJYoo AT

Tested & Inspected by: Approved by f
7 (QA Dept Manager) gﬁj
5. T.Hwang




Test Photos




HSME"

Corporate Office & Factory
8, Hwajeonsandan 5-ro, Gangseo-Gu,
Busan, South Korea 618-280

Cﬂrpu ration www.hasmecorp.com
Test Report
No. HSTR160222-01
Feb. 22, 2016
CUSTOMER HSME Russia PO NO. M/A
PROJECT NAME N/A PROJECT NO., N/A,
ITEM NAME Dielectric Fitting MATERIAL 55316
TEST RESULT
LEAKAGE TEST

= NITROGEN| o AIR o WATER o OIL
Test Pressure : 120 bar
Test Temperatura ; 60 n
Holding Time : 8 Hrs
Result : ACCEPT
Test Banch: Bench Sketch:
1. ltem PRESSURE GALGE

Mo. Description & Part No. Q' ty v I

1 AEU Dielectric Fitting 12M 1

[AEU-A12M-58 [}J_< ‘*

2.Pressure GGauge =

- Range : 0~34.323 Mpa

- Serial No. : P131203-3 i

- Calibration Date ; 2016.12.23 LO® TEMPERATUEE BATH

—_————
W ACCIMILATOR
FRESSURE FINF

Mote:

1. Visual Inspection : GOOD
Tested & Inspected by: Approved by: /

(QA Dept Manager) éb'
S.).Yoo S S.T Hwang




Test Photos




HSME

Corporate Office & Factory
8, Hwajeonsandan 5-ro, Gangseo-Gu,
Busan, South Korea 618-280

Corporation  wwwhasmeoom.com
Test Report
No. HSTR160123-01
Feb. 23, 2016
CUSTOMER HSME Russia PO NO, MN/A
PROJECT NAME N/A PROJECT NO. MNIA
ITEM NAME Check Valve MATERIAL 55316
TEST RESULT
LEAKAGE TEST CRACKING PRESSURE TEST

m NITROGEN| o AIR o WATER o OIL m NITROGEN| o AIR o WATER o OIL
Test Pressure ; 120 bar Test Pressure : Up to 0.28 bar
Test Temperature : <60 n Test Temperature : -60 n
Holding Time : 8 Hrs Holding Time : N/A
Result ; ACCEPT Result ;: ACCEPT (0.08 bar)
Test Bench: Bench Skeich:
1. Item

Mo, DEBGFiPIiDﬂ & Part No. o ty PRESSIRE GAIGE

Her, OrivcaHine W Part No. 2 " ¥ oI

1 VC3 Series Check Valve 1

| VC3E-A12T-1-88 A I '

2 Pressure Gauge ox)

- Range ; 0~34.323 Mpa

- Serial No. : P131203-3 i

- Calibration Date : 2016.12.23 LOM TEMPERATURE EATH

.
PRESSIRE PUMFP
Mota:
1. Visual Inspection : GOOD
Tested & Inspected by: Approved by
(QA Dept Manager)

S.J.Yoo

—e

5.T.Hwang f




Test Photos




